I P A R T .I Independent Pricing and Regulatory Tribunal

e

Network Operator and Retaill
Supplier Licence Application Form

Water Industry Competition Act 2006

Water — Application form
July 2011




Inquiries regarding this document should be directed to a staff member:

Gary Drysdale (02) 9290 8477
Narelle Berry (02) 9113 7722
Carly Price (02) 9113 7732
Kaye Power (02) 9113 7753

Independent Pricing and Regulatory Tribunal of New South Wales
PO Box Q290, QVB Post Office  NSW 1230
Level 8, 1 Market Street, Sydney NSW 2000

T (02) 9290 8400  F (02) 9290 2061

www.ipart.nsw.gov.au

i | IPART Network Operator and Retail Supplier Licence Application Form



Contents

1 Instructions 1
1.1 Who should complete this form? 1
[...]
capacity to develop and implement an infrastructure operating plan in Appendix 4.1.12.

The evidence may include examples of processes and procedures for either the proposed scheme or
other similar schemes undertaken by the applicant corporation. The processes and/or procedures
should demonstrate good operational practice including life cycle planning, system redundancy,
contingency planning, condition monitoring, management maintenance processes and processes of
supporting skills needs. The examples should demonstrate links to a risk management process. For
existing (brownfield) schemes you should provide the actual water quality plan for the site.

The response to this question is a requirement for any network operator’s licence for water infrastructure
(Reg cl.6(1)(c)). The response will be used to assess the applicant corporation’s technical capacity to
undertake the activities for which you are seeking a licence (Act s.10(4)(a)).

N/A

4.1.13 | Describe the studies that have been completed to investigate any environmental impacts
(including but not limited to water quality, quantity, air, noise, sea level rise, biodiversity
and Aboriginal cultural heritage) from the construction and operation of the infrastructure?
Have the studies identified any significant environmental impacts from the scheme? If so,
how are the environmental impacts proposed to be managed? Provide a copy of any
environmental study and/or risk assessment in Appendix 4.1.13.

As a minimum, an application must be accompanied by a statement of environmental effects (SEE)
(unless the development is designated development, Part 5 development or a major project, in which
case either an environmental impact statement (EIS) or comprehensive environmental assessment is
required). The SEE may be prepared by the applicant corporation or by a consultant acting on behalf
of the applicant. The SEE must identify the environmental impacts of the proposed scheme, and the
steps which will be taken to protect the environment or reduce the harm. Where the study is in the
form of a comprehensive environmental assessment or EIS, please include only the executive
summary.

The response to this question will be used to determine whether the activities authorised by a licence (if
granted) present a significant risk of harm to the environment (Reg cl.7). The response to this question
may be used to draft a proposed licence, if a licence is granted.

N/A

Network Operator and Retail Supplier Licence Application Form IPART | 23



4.1.14 | If atreatment process forms part of the infrastructure for which the applicant corporation is
seeking a licence, what waste streams will be generated by the proposed treatment plant
and how will the waste be disposed of or handled?

The response to this question will be used to determine whether the activities authorised by a licence (if
granted) present a significant risk of harm to the environment (Reg cl.7). The response will also be used
as a context for our assessment of the applicant corporation’s technical capacity to undertake the
activities for which you are seeking a licence (Act s.10(4)(a)).

N/A

24 | IPART Network Operator and Retail Supplier Licence Application Form



4.2 Water infrastructure — non-potable water

Only provide a response to the questions in the following section if the applicant corporation is
seeking a licence for the construction, maintenance and operation of water infrastructure for the
supply of non-potable water.

4.2.1 Describe the proposed non-potable water infrastructure from the source of the water
through to the end use (i.e. catchment to tap). Please include in your description the
entire infrastructure for which the applicant corporation is seeking a licence. This will
include any infrastructure that is to be used for the production, treatment, filtration,
storage, conveyance or reticulation of the non-potable water. Please list all sources
and end uses in the description. Identify the infrastructure for which the applicant
corporation is seeking a licence. Provide a detailed process flow diagram of the
proposed infrastructure from source to end use in Appendix 4.2.1 Part |

You must attach a process flow diagram in response to this question. The process flow diagram
should only include the non-potable water infrastructure where the scheme includes more than one
type of infrastructure and must cover the process from source to end use. You may also include a
piping and instrumentation diagram for additional information.

The response to this question will be used to draft a proposed licence. The licence will specify the type of
water industry infrastructure, if a licence is granted (Act s.6(1)(a)). The response will also be used to
ensure you have applied for the correct licence(s) and as a context for our assessment of the applicant
corporation’s technical, organisational and financial capacity to undertake the activities for which you
are seeking a licence (Act s.10(4)(a)).

BLACKWATER

Source and extraction: The proposed blackwater treatment and reuse plant at 8 Chifley Square
receive sewage from two different sources. The first source is the blackwater generated from the
building itself excluding the cooling tower blow down wastewater which is sent to Sydney Water
sewer directly. The blackwater generated from the building is in the vicinity of 28.5kL/day and makes
up approximately half of the daily demand of recycled water in the building. The blackwater is gravity
fed from the building to the basement where it enters the blackwater treatment train (the
pumpstation). An oil and grease arrestor will be installed upstream of the pump station. It is
important to note that a motorized diversion will be installed on the incoming sewage so that
blackwater can be diverted to a sewer in Elizabeth St when the need for recycled water is low.

The second source of blackwater is from an existing Sydney Water sewer in Hunter St. A Sewer
mining agreement has been approved in principle by Sydney Water with limitations on the extracted
amount and its connection. The connection will provide a maximum flow of 1L/s at all times to the
pump station via a gravity connection and an electrically actuated diversion valve that will be
controlled by the level in the pump station. Higher flows than 1L/s in the Sydney Water sewer will
bypass the inlet to the blackwater treatment system. An underground pipeline will carry the water
from the sewer into the building and into the pump station. Levels have been designed so that the
sewage is gravity fed from the Sydney Water main into the in building pump station.

Pump station: A pump station will be built in the blackwater treatment room (Level B2) which will
contain duty/standby macerator pump set to deliver water from the pump station via inlet screens to
a flow balance tank. The pumps will operate based on the requirement for water in the flow balance
tank and will have a capacity to match the extraction rate allowed by Sydney Water based on the
extraction from Hunter St. The levels in the pump station will control not only the macerator pumps
in the pump station but also two motorized valves controlling the inflow to the pump station. All

Network Operator and Retail Supplier Licence Application Form IPART

25



26

inflow to the pump station will be shut off in high level events and/or the flow balance tanks are full
and water will be diverted to an existing sewer connection in Elizabeth St.

Inlet screens: Duty/Standby mechanical inlet screens will screen the macerated raw sewage down to
2mm prior to entering the balance tank. Screenings are separated, washed and stored in a secure
location for waste collection.

Balance tank: A 50 kL balance tank will provide temporary storage of raw sewage to allow continuity
of flow to the treatment plant during diurnal inflow conditions. Duty/Standby Flow balance tank
pumps will transfer the sewage to the biological treatment zone.

Biological treatment: The sewage is passed through an anoxic and an aerobic zone where bacteria
are activated to consume or digest the biodegradable waste. The Anoxic zone will aid in the
denitrification process by reducing Nitrates to Nitrogen and the removal of phosphorus by addition of
metal salt (Alum) forming pin flocs which are trapped on the outside the membrane modules. Process
mixers are used to mix the contents of the anoxic chamber to prevent solids from settling in the
anoxic chamber/ Tank. The duty/standby process aeration blowers provide air to the biological tank
(aerobic zone) and ensure that sufficient oxygen is available to maintain the biological processes in
the tank. The process aeration blowers are controlled through VSDs to vary the speed of the blowers
to maintain adequate oxygen levels in the system for the microbial action, which is inturn interlocked
with DO analyser for feed back to ensure that the air pumped through the blower is adequate for
maintaining the oxygen level in the process tank at all times. The bioreactor will also include dosing
options for controlling the influent pH.

Ultrafiltration membrane: MBR Systems generally achieve the following:
* Remove dissolved organics that cause biological oxygen demand (BOD), and
¢ suspended materials in wastewater.
e Replace sedimentation and tertiary filtration in conventional wastewater treatment systems.
e Provide an absolute barrier for the removal of suspended solids.
e Reducesthe need for pre-treatment
e Ensures a stable operation and allow for easy integration

8 Chifley Square will have a GE supplied ZMOD system installed as part of its ultrafiltration. Z-
MOD™-M Packaged Plants are pre-engineered, modular wastewater treatment systems that bring
proven ZeeWeed® membrane bioreactor (MBR) technology to municipal, industrial, or land
development applications. At the core of the Z-MOD™-M is the ZeeWeed® 500 reinforced hollow
fibre membranes the industry’s leading choice for long-life and high performance in the harsh, high-
solids environment of a bioreactor. The rugged fibres are held in large modular cassettes that are
immersed directly into the bioreactor. With nominal and absolute pore sizes of 0.04 microns and 0.1
microns respectively, ZeeWeed® oo virtually ensures a particulate-free effluent. Refer to Appendix
4.2.1 Part Il for more information on the ZMOD pre-packaged system for this project.

Chemical dosing: For cleaning of membranes, pH control, chlorine disinfection.

Reverse osmosis: Prior to entering disinfection stages, the permeate from the membrane tank will
go through reverse osmosis to remove salts and colour and act as a further barrier in the treatment
system. The proposed reverse osmosis system for 8 Chifley Square project is the pre-packaged GE
supplied E4H-27K-DLX. Refer to Appendix 4.2.1 Part Il for more information on the pre-packaged RO
system.

IPART Network Operator and Retail Supplier Licence Application Form




4.2.2

Disinfection: A multiple barrier approach has been adopted incorporating both UV disinfection as
well as chlorine disinfection. The chlorine dosing will occur prior to the recycled water storage system
and the residual will be kept at a value between 0.2-2mg]/L.

Recycled water storage and distribution: Recycled water storage tanks will be provided to distribute
the recycled water to irrigation, toilet flushing and cooling tower usage. A potable water back up will
be provided to the recycled water tank.

RAINWATER

Source and extraction: Rainwater is also collected to supplement the recycled blackwater. The
rainwater is collected from the roof of the building.

Screening: A pressure differential activated auto backwash cleanable mesh screen filter (50 micron)
will be installed to treat the rainwater collected.

Disinfection: The rainwater will be disinfected using a chlorine disinfection system.

Recycled water storage and distribution: The treated rainwater will be stored in the recycled water
storage tank together with the treated blackwater.

Describe whether the infrastructure is existing infrastructure or is to be constructed. If
the infrastructure is existing, please describe its current condition and operability. If
the infrastructure is a mixture of existing and to be constructed identify the
infrastructure as existing or to be constructed on the process flow diagram in
Appendix 4.2.1.

The response to this question will be used as a context for the assessment of environmental risks from the
proposed scheme (Act s.10(4)(e), Reg cl.7).

Existing Infrastructure:

Sydney Water 30omm sewer line in Hunter Street and a 225mm sewer line with a manhole access, at
Elizabeth Street are existing infrastructure.

Infrastructure to be constructed:

¢ A manhole with 150mm gravity lateral line for sewer mining offtake to be constructed on the
Hunter Street’s 30omm V.C. line and a 225mm waste return line from black water treatment
plant to Elizabeth Street sewer for trade waste discharge;

Raw waste water pump well and macerator pumps;
Inlet screens;

50 ki flow balance tank and pumps;

A biological treatment zone and associated pumps;
Ultrafiltration membrane unit (pre-packaged)
Process blowers;

Reverse osmosis pre-packaged unit;

UV disinfection unit;

Chlorine dosing unit;

Chemical dosing units;

Recycled water pumps and recycled water storage tank;
Remote monitoring and control system;

Top-up connections to the Sydney Water main.

Network Operator and Retail Supplier Licence Application Form IPART

27



e Overflow and trade waste connections
e Rainwater treatment system

4.2.3 Describe the location of the proposed infrastructure. For example include:

v the identification of specific lot descriptors (e.g. lot and DP numbers) for the
production, treatment, filtration and/or storage infrastructure.

v the location of infrastructure for the conveyance and/or reticulation of non-potable
water by street name, local government area or other description as appropriate to
the size of the scheme.

Provide a map showing the location of the proposed infrastructure from source to
end use in Appendix 4.2.3.

The map may include all water industry infrastructure (ie, drinking water, non-potable water and/or
sewerage) where the scheme includes more than one type of infrastructure.

The response to this question is a requirement for any network operator’s licence for water infrastructure
(Reg cl.6(z)(a)). The response to this question will be used to specify the authorised area of operations
(Act s.11(1)), if a licence is granted. The response will also be used as a context for the assessment of
environmental risks from the proposed scheme (Act s.10(4)(e), Reg cl.7).

The subject land is formally identified as being Lot 10 in Deposited Plan No.752057, being No.8-12

Chifley Square.
4.2.4 Describe any interconnections between the proposed non-potable water

infrastructure and other infrastructure not part of this scheme (e.g. interconnections
with other licensed network operators or public utilities such as sewers or water
mains). Identify in your description who is responsible for the construction, operation
and maintenance of which infrastructure. Identify all interconnections with other
infrastructure on the process flow diagram in Appendix 4.2.1 and the map in
Appendix 4.2.3.

Examples of interconnections may include potable water top up or trade waste disposal, as well as to
other network operators.

The response to this question will be used to ensure the correct area of operation is specified in the
licence, if a licence is granted (Act s.11(1)). The response will also be used as a context for the assessment
of risks from the proposed scheme and to identify possible additional licence conditions relating to the
inter-connected systems and responsibilities for risks.

Describe any of interconnections betweenthe  Sewer Mining & Trade Waste Disposal
proposed non-potable water infrastructure Connections:

and other infrastructure not part of this e Asewer mining offtake manhole will be